
Ohio Water Environment Association | Volume 86:3 | Issue 3 2013

2013 Conference Recap
page 26

Nutrient Recovery
page 52

Lake Erie Nearshore Monitoring 
Program 
page 36

Eastern Regional Water Reclamation Facility page 44

Buckeye Bulletin

Water Environment 
       Association

Preserving & Enhancing 
Ohio’s Water Environment 

www.ohiowea.org

Plant Ops/Lab Analysis/Energy 

Efficiency Workshop 

page 17

Collections Hands-On Workshops 

page 14

Ohio Mixer 

page 11

Free WEFTEC Expo & Bus Trip 

page 11



2                                                                                                                                                                 Buckeye Bulletin - Issue 3 | 2013
[...]
maintenance and this is recognized in state law which says a 
homeowner is responsible for maintaining their sewage system. 
State law also says that local health districts are responsible for 
developing a program to ensure maintenance. 
The rules do not propose new permit fees for system owners. 
Under the proposed rules there are three possible fees: 
installation, alteration, and operational – these fees have been in 
place since 1977. Every county in Ohio already has a fee schedule 
established for new system installation/replacement or alteration. 
Operation permits are one way a local health district ensures that 
a homeowner is doing the necessary maintenance to prevent the 
occurrence of nuisance conditions (i.e. sewage in yards, ditches, 

and streams) that affect not only the homeowner but the neighbor 
and possibly everyone on the same street. Operation permit fee 
costs will be set by the local health district and no portion of this 
fee is returned to ODH. These permit fees are to simply cover the 
costs for the local health district to track maintenance and provide 
reminders or education on system maintenance. 
Some counties already have extensive operation permit programs 
in place, some have programs for only mechanical systems and 
some have no programs at all. The proposed rules will allow 
counties that have never charged an operational fee to phase 
it in slowly with the least impact possible. No time period is 
specified and the implementation is locally determined. The goal 
is to ensure systems are being correctly maintained. A sewage 
treatment system that is not maintained could cost a significant 
investment down the road. For example, a system that has the 
potential to last for 30 years could fail after only 10 years if it 
is not being maintained. Installation and alteration fees support 
both the local health district program and also the state sewage 
inspection program, which will help ensure that local health 
jurisdictions are doing honest and accurate inspections.
State law protects the homeowner from unwarranted inspections 
by allowing a homeowner to provide proof of maintenance (i.e. 
pumping receipts/service contracts) in lieu of an inspection. An 
inspection is only authorized under specific conditions listed in 
state law – nuisance, imminent threat or danger to public health, 
etc, or when the homeowner does not provide proof of system 
maintenance. 
Learning More
More information on sewage systems in Ohio and updates to 
the proposed rule can be found at http://www.odh.ohio.gov/
odhprograms/eh/sewage/sewage1.aspx. 
Questions? Please contact the Residential Water and Sewage 
Program, Bureau of Environmental Health at (614)644-7551 or 
at BEH@odh.ohio.gov.

Small Systems Report

Water should be clear, 
but not invisible.

Be as good to water as water’s been to you. To learn more, visit www.WatersWorthIt.org. 

Indispensable to jobs, the economy, our health, and our communities, 
water runs through our lives in many ways. 

We all have something at stake when it comes to water. Each of us also 
has a valuable contribution to make. 



42                                                                                                                                                                 Buckeye Bulletin - Issue 3 | 2013

Cleveland | Columbus | Cincinnati 
Offices Nationwide  |  100% Environmental  |  Employee Owned | BrownandCaldwell.com

SCADA

Asset Management

Infrastructure

GIS and IT Application

Green Solutions

Water Quality

Large Programs

Wastewater

Operations/Maintenance

Distribution

OH_Buckeye_AD2013_FA.indd   1 11/26/12   1:58 PM

www.grwinc.com

100 E. Campus View Blvd/Suite 130 
Columbus, OH 43235 • (614) 825-4780

Infrastructure
Our Environment

The and

GRW | Engineers | Architects | Planners 

Represented by:

579 E. Rich Street #106
Columbus, Ohio 43215
 440.838.1221 (Phone)

www.peltonenv.com



www.ohiowea.org                                                                                                                                                     43

 
 

 
 

MANHOLE & WETWELL RESTORATION 
 
 
 
 
 
 
 
 
 

 
  

Prevents Corrosion & Stops Infiltration   
Stress Skin Panel Adds Structural Strength 
Restores Structure Walls to Original Levels  

Cost Competitive  
10-YEAR WARRANTY 

A 7’ DEEP MANHOLE CAN BE LINED IN 
LESS THAN 1 HOUR 

SpectraShield® Liner System 
www.spectrashield.com 

�
�
��

����� ���
�
�

�
�
�
�

�
����� ����

�
�

�

����������������������������������
�������
�����	
��

��������������������

����������
�������������������������� �����������­��������������������������� 

��������������������
�������������������������������������
�������
�

�����
�������

����������
��������

������
�������

�������

�������

�������

��������

����

�����

���	�

�����	�	
�������

����������
����������

�����

���������
�������


�������

����������

�������

���������
���	����

�����������
����������������

���
����������������

In the United States, many of us take water for granted. 
There are millions of people around the world who lack 
access to clean water and basic sanitation, while we 
simply have to turn on the tap or flush the toilet. We 
forget that without clean water, OUR HEALTH, and our 
quality of life is at risk.
 
We forget about the vast infrastructure beneath our feet 
and the tireless dedication of water professionals who 
work day and night to keep our water clean. It’s time 
we show OUR RESPECT for water and the men and 
women who provide these essential services.
 
We must increase OUR EFFORT in keeping our water 
safe and show OUR PASSION for the indispensable 
resource that our lives and OUR FUTURE depend on. 
Every aspect of our lives is directly connected to water 
and we must learn to value it. We all use water and we 
are all responsible for it. Our voice, our thoughts, and 
our actions are crucial to sustaining the quality of life 
that water provides.

Be as good to water as water’s been to you.  

To learn more, visit www.WatersWorthIt.org.

OUR
RESPECT

OUR
EFFORT

OUR
FUTURE

OUR
HEALTH

OUR
PASSION



44                                                                                                                                                                 Buckeye Bulletin - Issue 3 | 2013

Flow then passes through grit and scum removal prior to flow 
equalization. Three equalization basins with a total volume of 1.3 
million gallons are used to equalize peak flows to primary and 
secondary treatment. Two of the three basins are equipped with 
mixing and aeration.
Peak influent flow above 26 mgd overflows to the stormwater wet 
well where it passes through a bar screen with 1 ½-inch openings. 
Flow is then pumped by four storm water pumps to the stormwater 
screen building which has four rotary drum screens with screen 
openings of 0.02 inches (one-half millimeter) before entering 
flow equalization. Three storm water equalization tanks with a 
total volume of 0.706 million gallons equalize peak flows. Peak 
stormwater treated flow then combines with secondary effluent 
prior to chlorination.
Three circular primary clarifiers remove a portion of suspended 
solids and organic matter upstream of secondary treatment. Each 
clarifier has a diameter of 105 feet and a side water depth of 11 
feet. Typically one clarifier is used for average flows and achieves 
approximately 75 percent removal of influent TSS and 50 percent 
removal of CBOD. Primary sludge is pumped (one pump per 
clarifier) to gravity thickeners where it is blended with WAS.
Primary effluent is pumped by four variable speed secondary 
pumps to three trickling filters for CBOD and ammonia removal. 
Each trickling filter has a diameter of 108 feet and a modular 
media depth of 28 feet. Historically, ammonia removal rates have 
averaged around 70 percent through the trickling filters. A portion 
of the trickling filter effluent can be recycled back through the 
trickling filters, with the remaining flow conveyed by gravity to 
contact stabilization basins. 

Montgomery County Environmental Services Department owns and 
operates both the Eastern Regional and Western Regional Water 
Reclamation Facilities in southwestern Ohio. The Eastern Regional 
Water Reclamation Facility (ERWRF) was originally constructed 
around the end of World War II. In 1956, the plant was expanded 
to a design capacity of 6.4 million gallons per day (mgd). In 1988, 
the plant was expanded to its current treatment scheme of trickling 
filter/ solids contact stabilization with a design capacity of 26 MGD.
The ERWRF currently has a permitted capacity of 13 mgd. Flows 
up to about 26 mgd pass through primary and secondary treatment. 
Flows above 26 mgd (up to about 60 mgd) pass through wet weather 
treatment and equalization prior to chlorination. The ERWRF 
currently serves approximately 42,000 people and treats an average 
flow of about 9 mgd. 
The ERWRF discharges treated effluent to the Little Beaver Creek 
(tributary to the Little Miami River) and has year-round permitted 
effluent limits for CBOD5, TSS, ammonia, dissolved oxygen, 
pH, and oil and grease, and has summer effluent limits for total 
phosphorus, total chlorine, and E. coli. Major plant processes 
include screening and grit removal, flow equalization, primary 
clarification, trickling filters followed by contact stabilization, ferric 
chloride addition for phosphorus removal, secondary clarification, 
chlorination/dechlorination, gravity sludge thickening, sludge 
dewatering, and lime stabilization and land application of biosolids.
Liquid Treatment Processes
All influent flow to the ERWRF passes through mechanically 
cleaned coarse bar screens with two-inch openings. Flows to 
primary and secondary treatment are pumped by four influent 
pumps to two mechanically cleaned fine bar screens with 3/8-
inch openings and one manual bar screen with 3/4-inch openings. 

Plant Profile
MONTGOMERY COUNTY ENVIRONMENTAL SERVICES
EASTERN REGIONAL WATER RECLAMATION FACILITY 

by Tom Gault, Technical Specialist, Montgomery County Environmental Services



www.ohiowea.org                                                                                                                                                     45

Plant Profile
Two, three-pass contact stabilization basins provide additional 
CBOD and ammonia removal. Each basin has a volume of 
approximately 190,000 gallons. The basins are operated at an MLSS 
concentration of approximately 2,500 mg/L leading to a hydraulic 
retention time of 0.5 hours and a solids retention time of one day. 
Three positive displacement blowers and fine bubble membrane 
tube diffusers provide aeration to the basins.
Mixed liquor from the contact stabilization basins flows to three 
circular secondary clarifiers. Each clarifier has a diameter of 105 
feet and a side water depth of 18 feet. Typically, two of the three 
clarifiers are used during normal flow conditions. Ferric chloride is 
added for phosphorus removal as the mixed liquor exits the contact 
stabilization basins. Four variable speed screw centrifugal RAS 
pumps are used to pump settled sludge to the influent of the contact 
stabilization basins, typically at a rate of 20 percent of trickling filter 
influent flow rate. Wasted biomass is pumped to gravity thickening 
with one of two variable speed screw centrifugal WAS pumps.
Sodium hypochlorite is added to the secondary effluent flow (which 
is combined with equalized storm flow during peak flow events) 
just upstream of two chlorine contact basins. Chlorinated effluent 
is then dechlorinated with sodium bisulfite and then flows to the 
Little Beaver Creek.
Solids Treatment Processes
Primary sludge and WAS are pumped to one of two gravity 
thickeners. Each gravity thickener has a diameter of 48 feet and 
a side water depth of 16 feet. A portion of the thickened sludge 
can be stored in up to four sludge holding tanks with a combined 
volume of about 1.5 million gallons. Thickened sludge is pumped 
from the gravity thickeners or sludge holding tanks to one of two 
smaller sludge holding tanks, and then pumped to a belt filter 
press for dewatering. Lime is then added to the dewatered solids 
for stabilization to meet Class B biosolids requirements for land 
application. The solids dewatering operation and land application 
of the biosolids is contracted to a private firm. The flows from the 
thickener overflow and belt filter press filtrate drain back to the 
influent pump wet well.
Recent Operational Improvements
Additional monitoring of ortho-phosphorus was started in early 
2012 to better track phosphorus removal through secondary 
treatment. Improvements were also made to the ferric chloride feed 
system controls at that time, including the addition of monitoring 
and control of the ferric chloride feed pumps through the plant 
SCADA system. The additional monitoring and controls allowed 
the ferric chloride dose to be significantly reduced, resulting in a 
savings of approximately $900 per month in chemical use. The 
lower ferric chloride dose also improved settling in the secondary 
clarifiers and reduced interference with chlorine residual testing.
Also in early 2012, the influent flow meters for each trickling 
filter were replaced. The new meters allow the flow split to be 
better controlled, which has resulted in improved process stability 
and more consistent effluent phosphorus levels. Some changes to 
laboratory procedures were also made to allow for faster results of 
total phosphorus testing, which helps operators be more responsive 
to effluent quality changes and to maintain effective ferric chloride 
doses.
Tom Gault – Technical Specialist
Montgomery County Environmental Services
gaultt@mcohio.org

Trickling filter media

Ferric chloride feed pumps

Trickling filter in operation

2013 OWEA Membership Rates

Rates include membership in the Ohio Water Environment 
Association and the Water Environment Federation.  Membership 
information may be found at: http://www.ohiowea.org/memberships.
php

66 Professional & Academic................ $115
66 Operations........................................$66
66 Young Professional...........................$61
66 Student.............................................$25
66 Executive........................................$322
66 Corporate........................................$400



46                                                                                                                                                                 Buckeye Bulletin - Issue 3 | 2013

1551 Robinson Road 
Washington CH, OH  43160

740.335.2019
www.midatlanticstorage.com

Jim Wary - Regional Sales Manager

MARC NUSSER
(513) 800-9009    -    marc@jdtco.com

MANUfACtURERS REpRESENtAtivE 
WAtER & WAStEWAtER pRoCESS EqUipMENt 

PO BOx 505  -  MiaMitOwn, OhiO 45041
(513) 871-9970  -  Fax (513) 871-2270  -  www.jdtco.com 

J. Dwight Thompson Co.

www.dlz.com

Innovative Thinking, Exceptional Design, Unmatched Client Service

Columbus Tel: 614-888-0040
Cleveland Tel: 216-771-1090
Akron Tel : 330-923-040
Toledo Tel : 419-720-8720

CAI chesley associates, inc.

5583 Ridge Avenue
Cincinnati, Ohio 45213
T: 513-531-7103
F: 513-531-0445 
E: cassociates3@cinci.rr.com

www.chesleyassociates.com
Representing Leading Water and Wastewater Treatment

 Equipment Manufacturers

Trusted professionals delivering America’s infrastructure solutions 

Cleveland/Cincinnati  
216.363.0300/513.598.6400 
www.wadetrim.com

Wastewater & Water Engineering
Stormwater Management
Construction Management



www.ohiowea.org                                                                                                                                                     47

www.southernsalesinc.com
contact: Mr. Ray Wilkey

(502) 415-8972 or (800) 843-5523

Don’t let an emergency 
leave you up a creek 

without a paddle

Join Ohio WARN

Ohio’s 
Water/Wastewater
Emergency 
Response Agency

For more information visit

www.ohwarn.org
Or call Randy Gilbert 
Preble County Sanitary Engineer
937.456.6760



48                                                                                                                                                                 Buckeye Bulletin - Issue 3 | 2013

City of Coldwater 
Wastewater Treatment Plant  

Improvements

innovation and excellence  
 in everything we do

Follow us on:

engineers ◆ scientists ◆ architects ◆ constructors

1.800.456.3824 www.ftch.com



www.ohiowea.org                                                                                                                                                     49

Leaders in Delivering Value

Thinking
      Inside
           the Drop

Cincinnati, Ohio  
+1.513.595.7500 

www.jacobs.com

 Drinking Water 
    Treatment & Distribution
        Wastewater Treatment 
             & Collections Systems
               Sewer Rehab  
                  & Management
                  CSO/SSO 
                    Program & Design
                  Tunnels 
                    & Geotechnics
                 Regulatory 
                 Compliance & Planning

Offices Worldwide

www.hdrinc.com

 • Pump Stations and Pipelines 

 • Wastewater Collection/Treatment/Disposal 

 • Integrated Planning and Green Infrastructure 

 • GIS/Asset Management

 • Membrane Treatment 

 • Nutrient Management 

 • Utility Management 

 • Sustainability

Offices Nationwide
Cleveland, OH    216.912.4240 

Cincinnati, OH    513.984.7500

Columbus, OH    614.839.5770

Engineering Solutions  
for Your Community

Sc
ot

t D
ob

ry
 P

ic
tu

re
s



50                                                                                                                                                                 Buckeye Bulletin - Issue 3 | 2013

Helping support Ohio wastewater initiatives and preserve water 
resources is a goal HNTB and OWEA share. We will continue to 
dedicate our planning, design and construction resources to 
deliver these important projects.

 � Wastewater Treatment
 � Water Resources
 � Conveyance

 � Geotechnical Services
 � Hazardous Waste 

Management

Cleveland

1100 Superior Avenue
Suite 1701
Cleveland, OH 44114

Columbus

330 West Spring Street
Suite 310
Columbus, OH 43215

Cincinnati 

105 East Fourth Street
Suite 1350
Cincinnati, OH 45202

Colorado | California | Texas | Illinois | New York | New Hampshire 
 Massachusetts | Wisconsin

Contact:
AJ McGinn 315.434.8885
Jay Perkins 617.714.5784 

Joe Weidemann 217.351.8710

www.BrierleyAssociates.com

Tunnel | Trenchless |  Geotechnical | Geostructural
Engineering & Design

34
 ft

 D
ia

m
et

er
 S

ha
ft 

#4
-O

AR
S 

Ph
as

e 
II-

Co
lu

m
bu

s,
 O

hi
o

One Team. Infinite Solutions.

Providing professional services in:
•	 Municipal	and	Industrial	Wastewater	Treatment

•	 Odor	Corrosion	and	Control

•	 Inflow/Infiltration	and	CSO

•	 Collection	System	Planning,	Analysis	and	Design

•	 Pumping	Stations

A
D

-C
A

-S
BR

-2
01

1J
A

N
11

-P
1V

1

Global Expertise. Local Strength.

Columbus
(614) 486-4383



www.ohiowea.org                                                                                                                                                     51

Barnes SH Pumps churn through 
today’s wastewater stream.

Barnes SH innovative clog-•	
resistant impeller designs handle 
long, stringy solids and other 
challenges found in the waste 
stream.

In rigorous clog testing, Barnes SH •	
Clog-resistant pumps outperform 
popular, competitive designs.

Common vortex, monovane and 
high-efficiency	pumps	readily	clog	
on today’s “disposable” household 
items. Barnes SH series pumps 
deliver reliable, clog-free 
operation.

Calculate your savings, visit
www.cranepumps.com/SHCalculator.php

Barnes Solids
Handling Pumps
2 - 60HP
3”, 4”, 6”, or 8”
Discharge Sizes
Plug-n-Play Power Cord
Made in U.S.A.